Page 1 Parts List for EB-350DSA (B070) 05/12/2014
PART LIST

IZ,T Description Size No. | Qty %Z” Description Size No. | Qity
1 |Base(BotomPlate) | A _jsa | Rollor Shatt B
2 Base (Left Part) 150 | Hex. Socket Cap Screw M10X25

4 |Nat MB 2|51 _|PedolPlate

3| Base (Right Part) 1 Jsz  |RubberPad

4 Base {Front Part) ) 1 _ 53 Pedat Sw;lch_ ____________

41 Hex. Cap Bolt M8x16 | 2 {531 |MicroSwitch

32 Nwt M8 1 2 [s4 | Round Head Screw MAX8

5 ;-IéxFCﬂp”Bat_ """""""""""""""""""""""" M12X40 2 i85 Hex. Socket Cap Scrow MBXS

6 Nut 12 M_" 2 §6A Emergency Switch Box '

8 Hex Socket Cap Screw M8X16 6 |56 Pipe - _

8- 6 57A Switch J('fuver -

9 1574 |FlatHead Cross Screw |~

i 4 58 | Round Head Screw

11 Coolant Tank 1 58-1

12 IHex CapBolt | MBX16 2 oA

13 Coelant Gauge - 1 460 _
14 | Hex. Cap Bolt B “M10X30 2 |0 2
5 |TankCover | | B T e 2
16| Filler R |1 61 | Hande LA
17 [Pump B 1 614 {Net M12 9

18 Hex. Sacket Cap Screw MEX15 2 [e3 Lock;[_lg Lever L
584 | Washer M6 2 lea1 [setScrew Mi0X16 |1
52“ '''''''' ﬁé&’é"i‘:"ﬂi}np ______ . 1 |64 Hex. Socket Cab Screw MI10X35 ?
23 Hose 516" X21§§r::31 1[4 Spring Washer Mio 1
231 || Hose 1”7 X45cm 1|85 Shaft Nut - 1
24A__| Coolant and Chip Tray I B T R 1
241 | Plate . 4_Jes3 |Disk _bd
242" | Hex. Cap Bolt M10X20 4 |os4 | Spring Washer i M8 4
243 | Nut M10 4 655 |Hex. SucketCap Screw MBX35 4
24-4A | Block Plate X 1 A (Spat 4 1
25 Mounting Bracket 2 s | SwivetArm T 1
76 | Spring Washer M10 4 [ea-1 | Hex. Cap Bolt M10X35 | 1
27 Hex. Socket Cap Screw M10X20 4 |9 Scale ) h 1
28 | Washer T iMio 2 e | Rivet ) 2m/m 3
29 Hex CapBolt | M10X20 A P L
30 jHex Cap Bolt M12X40 | 2 472 Holiow Pin G216 1. 1
31 MNut - mM‘iQ ) 12 |73 Spnﬁc ) ~ - 1

32 | Scale 1 1 74 Bushing T
33 | Round Head Screw  M5X10 2 lis IBracket L L
34 TNt " 1 {76 Spring Washer M3 2
35 | Switch 1~ |77 | Hex. Socket Cap Screw MBX20 2
:'36 Emgﬂflncy Switch ] @25 B 1 78 Nut 1
& Grome 4¥er AL e o i
36___| Grommet e 1|0 | Ster washer M40 1
39 | Track 3 w“ 1 |81 Anti-Dust Cover M40 2

40 Hex. Socket Cap Screw M8X35 2 ls2 | Ball Bearing ' 32008 | 2
401 |Nut |.M8 2 183 Shaft _
4 Set Scrow o MBX12 4 |84 | Hex. Cap Bolt | M10x45 1
N R s A wio |2
43 | Handle e MBX25 1 [8sA | Pointer ! !

44 Roller Sland 1_ |87 | Hex Socket Cap Screw M5XB !
45 | Hex. Cap Bolt Mi2x25 | 2 JesA |Cover ] o
46 | Spring Washer | m12 2 Is&t | Hollow Pin | @6X20 2
46-1 | Washer Imiz 2 |88z | Set Screw (not show) MBX10 1t
47 |Roller _ 1 189 Hex. Socket Cap Screw MBX35 3o
48 | Ball Bearing 600422z# | 2 lso1 |SpringWasher | M8 3
481 [C-Ring s20 2 ez 1Table - I

“940812



05/12/2014

Page 2 Parts List for EB-350DSA (B070)
PART LIST
I;E::.t Description Size No. | Q'ty :?_;t Description Size No. | Q'ty
92-1 | Sel Screw | MEXx12 1 [147-5 | Speed Selector 1T 1
93 | C-Ring 5-20 1 151 Reduction Unit T
94 Bar-Stop-Rod 1 152 | Kay GABX30 L
a5A, Bar-Stop . 1 1152-1 | Vent Screw 1
95-1_ | Hex, Cap Bolt M10X45 11153 | Hex, Cap Bolt MBX25 4 |
952 Nt i M10 i 153-1 | Spring Washer MB 4
9% | Handle M10X35 T [154 | Motor i
1 |155 Key BX7X345 1
o |Rwet T 2m/m 3|16 | Anchoring Dowal 1
99 ChipGutter ..~ | 11 Ns? Hex. Socket Cap Screw Max25 4
108 Hex. Sockel Cap Screw T MGX8 2 11571 ¢ Spring Washer M8 4 |
2 No-Bwrdaw o1 58 Hollow Pin @G6X20 2
MBX15 2 159 Coupling Fork o 1
Jaw 1 160 _"| Pin on Fork
| Hex. Socket Cap Scrow MBX15 2 |1s1 C-Ring 5-20
106 | Vise Jaw ' 1 162 | Nuat
2 MGX15 2183 |
[ S — hies
103 | Dovetail Piate 1 ' 1 {165 {Nul
O ol 3 [i66_| Hex. Socks
T SetScrew M5X20 3 |87 Adjustahlf, $fop 4
1124 | Vise Screw for Hydraulic Drive | 1 1168 | Handle MBX25
3 Key 5X5X20 i__[169 | Stop Bar
114 __ | Hydraulic Cyiinder (Vise) |~ L1170 | Adustabte Stop B
115 | Spring Washer M8 4 11701 | Set Screw MBX10
116 Hex, Socket Cap Screw MBX25 4 [trd Hydraulic Cylinder (Arm)
117 and Whesl 1 172 Bushing S
MG G P73 | Hex SocketCap Serew |- MIOX25
- MEX25 1__ 174 | Upper Plale on Hydr;igfy;m@}_"r]it o 1
) _Bushlng 1 175 | Spring Wf}sh(irm ) M8 4
118 | Set Screw MBX10 1 1176 | Nut MS 4
...... T ' 77 59“'@9 P%ate L
120A |ViseSeat 4 LI LN M6X12_ 2
b _ L XCK-M102 | 2
T T 180 Msxto__ [ 4
122 | Vise § Settlnq Plate 1 [18r Spring Holder o _ '
123 | Hex. Sockel Cap Screw M10X35 2 182 | Nut - ' 318” 1
12 TSeling Washer | e 11183 | Flex. Cap Boll Mi2X30 2
125 | Seling Serew 11831 | Spring Washer - GMi2 2
126 | Sefling Bolt 1 1 l8s 1 Cylinder Guard - 1
127 | Handle L1 1185 | Hex Socket Cap Screw MBX60 2
128 | Safling Plate o 1 {186 | Hex SocketCap Screw | M10X35 4
129 | Bushing B A 1 |1861 | SprngWasher | IMIQ 4]
_]_9__{1__' Hex. Socket Cap Screw 1 M8X20 2 |i87 Cylinder Coupg!pg ''''''' 1
1361 _| Spring Washer B 2. |w8  iSpringHook 38 b [
.19.1 Efectric Box Holder . - 1 180A_ | Spring et 1
132 | Spring Washer M8 4 180 iSetingBushing 4 4 L
MEX20 [ 4 191 |'Washer M§ 1
IMI0X35 |2 192 | Hex. Socket Cap Screw | MBX35 1
 M10 2 _[1938 | SawAmn__ A
1 MBX25 2 q19s | Hex. Socket Cap Screw M10X35 4
M6 211941 | Spring Washer 4
1_40_‘3 Magnetic Switch 2 | Limit Switch
1406 "] Overload Reiay 128 | 1 [1954 " Switch Pin
140-8 ngx 939@9]} ___________________ ~ MBXT5 3 {196 | Hex Sacket Cap Screw
140-11 | Overload Relay ' 6.5A 1 1197 | Hex, Sockel Cap Screw
142 MSX8 | 10 [1971 | Spring Washer T
143 Nut M5 4 [188 | Pipe Fitting Seat
146 _"ROLmd Head Screw o Msxto 14 1199 |Hex Socket Cap Screw
1472 | Main Connect Swilch - | 1 f200 | Coolant Switch T




Page 3 Parts List for EB-350DSA (B070) 05/12/2014
PART LIST -
Part Description Size No. | Q'ty Part Description Size No.
No. No.
201 | Hose Clamp 1261 | Blade Guard -
203 | Pipe Fiing 1/4PX5116 2 1252 | Set Screw i MeX12
i, B R e T
205 5/16” x90cm| 1 1264 | Centric Shaft
205 1|25 |BallBeaing | #e0822
207 112651 | Ball Bearing 60877
i WG I o1
201 (0535 |17 [ Bedo Guide
209A | Idie Fiywheet Shaft | 1 |268 | Hex. Socket Cap Scrow
210 Raol E{)r Beanng 32007 _ 2 260 Ecqqg}nc Shdﬂ __________________________ } _
211 | Idte Flywhee T lar0 { Hex. Socket Cap Screw MBX8 2
212 Star Washﬁé? ''''''''' 4135 1 271 Blade Gugrd 4 .1 1
2121 hntl dust Cover M35 | ? N Gm(k,mérarket """ N 4
213 '\}am Mut R M35 1 Hex. Socket Cap Screv\{ ________ Mex12 | ? _________
214 | Oit infet 116 1 Pipe Fiting | 1
215A |SawBlade - | 1 1|74 |Blade Guide I
2168 | Blade Cover I | Ball Bearing Bracket | 1
21641 Extension I [ SotScrew o mexiz [ a4
217 | Plum Screw ] M5X10 4 Hex Socket Cap Screw | M10X25 2
219 Roﬂ’ﬁawHead St:;ew M4X8 2 Hex. Sockej Cap Screw maxzo 4 2 _______
220 {Nwt M4 2 Brush 1
250.1 "Sprlng sther ________ M4 2 Brush Clarn__p _______ 3
227 | Handie 2 |z2 {SetScrew M5X5 1
203 Hand} eWhecI B - _1_ _____ 283 SetBushing | 1
223-1 ___Ih_rég'tméeaﬂnq S 51103 T s Hex. Cap B__Q_Il_ ______________ M 62(_1 2 i
2232 | Blade Tension Gauge e 1|75 |Washer o Ame | 2 |
_2:2343 Plate ' 1 a2sA | Y Connector o1
224 Spec{z_{ludsﬂﬁr'ing Waghgr ™ a 10 326A Flow Conteal o '
225 Tension Shaft A BN “:l """"" 327A | Hose 25 mq_t_g_rs
228 Pate 1 1328A Hose - 2.0 meters
2_238 Hex. Ssckel(,ap Screw MEX12 P 320A | Hose 2.0 metus
S it o P I
232 | Hex. Sacket Cap Screw M4AX25 2 o 15 me{e{s 1
I £ T s T g -5
240A | Slide Bracket R 1 T
Spring Washer Mio | 3 _ ] 1
| M10x50 3 [s38m | Oil Gauge N 12
240A-3| Set 50_'.‘:_‘” ___________________ M10x25 1t [336A | Solenoid 202 i
244 Coverﬁlate o ' _ _ 1 [337A | Solenaid 3Cc2 o
245 | Hex, Socket Cap Screw MEX8 | 2 |3a7ra1] Pilot Check 1
25 | G R R 5 oo | Facng I
247 | Spiing Washer M8 6 [339A | Oil Fill Port B o Ny
248 | Hex, Socket Cap Screw MBX25 6 |340A | Tank Cover e o 1
w8 ﬁ{ade Guide Movgtbleﬁod """"" 1 |a41a Taﬁ'km ________________________________________ i
2494 | Hex. Sockel Cap Scrow | M6x8 1 |po1_ControtPanes ) 1
_%5_9 _______ ____Set SC!’{!\.“;’ B Mb){12 ....... ) 4 .i;-’OQ EiPGtrlGEﬂ Box CO_\."(:.I' ) ) . 1
251 | Hex. Socket Cap Screw MBX20 | 2 |Po3 | Electric Box Platform ) 1
252 |SeingBracket " 1 |Po4 | Electric Parts Plate i
253 Hex. SOCke_t.(/]p Screw M12X50 1 PO4-1 _"%r_ansformer ____________________ 1
254 fHandle . 1 |Poaz | Fuse Block 1
B6 _'bulde Brackot ------------ 1 Po5 E!ertrl(:_ Parts Plate {Rear o N N 1
258 | Nut |mio ¢ Tees | contacts | 1
259 | SetScrow _ | mioxas 2 |Pos2 | IC Contacts _ 2
60| T Sockat GomrSaron oo 1 e — D 0
940812




Page 4 Parts List for EB-350DSA (B070) ' 05/12/2014

224 -




Page 5 . Parts List for EB-350DSA (B070) 05/12/2014

/ ‘\(

X

R AT R
L

e




Parts List for EB-350DSA (B070)

05/12/2014




05/12/2014

Parts List for EB-350DSA (B070)

Page 7

(7)8L2

(2182 —-Q,

~.
~.

($)052

¥5%

(3)eLz

(3)1-2L2
&Lt

- 27 -



05/12/2014

Semi Auto and Vise Hydraulic System

Parts List for EB-350DSA (B070)

Vige prosaure AD

- _, __

g i ;
( o ” AT Prossure 15-30kgiom L

o 331A e i

Page 8





